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Anhui Yangzi Meijia New Material Technology Co., Ltd
No.318 Yuan West Road, Laian County, Chuzhou City, Anhui Province

The following sample(s) was/were submitted and identified on behalf of the clients as : Stone plastic flooring

SGS Job No. : SHIN2105029301PC - SH

Manufacturer : Anhui Yangzi Meijia New Material Technology Co., Ltd
Product Specification : 4.5-9.5mm

Date of Sample Received : 07 May 2021

Testing Period : 07 May 2021 - 12 May 2021

Test Requested : Selected test(s) as requested by client.

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

scan to see the report
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Lilac Wei
Approved Signatory
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Test Results :

Test Part Description :

No. SHAMLP2108691403 Date: 12 May 2021 Page 2 of 4

Specimen No. SGS Sample ID Description
SN1 SHA21-086914.002  Black soft solid part
Remarks :

(1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Phthalates Content

Test Method :  With reference to EN 14372:2004, analysis was performed by GC-MS.

Test Item(s) CAS NO. Unit MDL
Dibutyl Phthalate (DBP) 84-74-2 % 0.003
Benzylbutyl Phthalate (BBP) 85-68-7 % 0.003
Bis-(2-ethylhexyl) Phthalate (DEHP) 117-81-7 % 0.003
Diisononyl Phthalate (DINP) 28553-12-0 % 0.01

/68515-48-0
Di-n-octyl Phthalate (DNOP) 117-84-0 % 0.003
Diisodecyl Phthalate (DIDP) 26761-40-0 % 0.01
/68515-49-1
Dimethyl Phthalate (DMP) 131-11-3 % 0.003
Diethyl Phthalate (DEP) 84-66-2 % 0.003
Dipropyl Phthalate (DPrP) 131-16-8 % 0.003
Diisobutyl Phthalate (DIBP) 84-69-5 % 0.003
Di-n-pentyl Phthalates (DnPP) 131-18-0 % 0.003
Di-n-hexyl Phthalate (DnHP) 84-75-3 % 0.003
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Phthalates Testing Flow Chart

Sample cutting/preparation

A 4

Sample measurement

A 4

Solvent extraction

A 4

Concentration/Dilution

Unless otherwlse agreed in wntmg. thls document is issued by the Company subject to its General Conditions of Service printed
overleaf, ra at hitp://www.sgs. comllanerms-and Conditlons aspx and, for electronic format documents,
subject to Terms and Condilions for Eleclronic ocuments at WWW.$gs.CO -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification an Jurisdiction ssuas efined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exerclsing all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested .

Attention: To check the authenticity of testing finspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.Doccheck@sgs.com
3Building,No.889 Yishan Road Xuhui District Shanghai China 200233 tE&E (86-21) 61402553 fE&E (86-21)64953679  www.sgsgroup.com.cn
tHL(86-21)61402594 fHL (86-21)61156899 e sgs.china@sgs.com

hE - L -HRICRHWLHS89S3SRE  BRA: 200233
T
Member of the SGS Group (SGS SA)



Test Report No. SHAMLP2108691403 Date: 12 May 2021 Page 4 of 4

Sample photo:

SHA21-086914.002

SGS authenticate the photo on original report only

*** End of Report ***

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
averleaf, ilable on req or ible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for elecironic format documents,
subject to Terms and Conditions for Electronic Documents at :/lwww.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
, appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
%7 Inspection & Testing Services =7 results shown in this test report refer only to the sample(s) tested .

L% Attention: To check the authenticity of testing finspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

Y or email: CN.Doccheck@sgs.com

3'*BuildingNo.889 Yishan Road Xuhui District Shanghai China 200233 tE&E (85-21) 61402553 fE&E (86-21)84953679  www.sgsgroup.com.cn
I - i - LR HILEKE8ISISRE  #BLR: 200233 1HL (86-21)61402594 fHL (86-21)61156899 e sgs.china@sgs.com

0Lt

T
Member of the SGS Group (SGS SA)



		2021-05-12T11:53:35+0800
	Shenzhen
	SGS officially issued document




